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WP 5 PR AR ST it HDAO 3. 8V 2565/2730mAh 9. 7/10. AWh (min/typ)
M54 AR Chinese
Name of Sample | 4 & Li-ion polymer battery HD40 3.8V 2565/2730mAh 9.7/10. 4Wh(min/typ)
English
M th5 1117020015
Sample No.
EXTR V] BB CHIER) WA AT
Consignor SCUD (FUJIAN) Electronics Co., Ltd.
A EEL KER CRE) WrfRAHE
Manufacturer SCUD (FUJIAN) Electronies Co., Ltd.
B ix B CRTERR R Em e vy SRR APRETAH
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
FIRAFE RO CETRRIPEMMIRIS RRAGETID
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS”™ Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
A
ArdIFA, A
Appearance Silver and black Aluminium-plastic foil shell
e
GaE L 92017-02-06 HRRAIE B 2017-02-27 ~ 2017-03-14
Accepted Date I'est Date
BRI E T IERAL AR B phili s ANE RS B bz L s g0k
= Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
SR, SRR CGRTRERTTEM A ST oS5 AERHET )
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3hrfESEsk,
sk The sample has passed the test items of UNITED \J'\Tl{)\"a "Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests g -jiteria
Conclusion hT/h(l/J\L. IO II/RC\. .)_f:'\ml.'nd. l&f\mcnd. .2 J8. 3.
; 7-03-14
%"}i A L s s Rechargeable Single {Imv ‘_;::__éd_
|5 -5
Comment //\ N
: , Nt L
b i ot o 3 % A
Consignor 350015
T Post Code
EL 3 V4 | !‘:Y(/V} LE>7 ’&ﬁ,ﬁ % 4| ﬁ {.E'
Approver: ¥ Checker: Compiler:
R%

Title:

R AT

Vice chief engineer)

T 4 R
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Hr'_g_ &ﬁ‘]"ﬁ B £ ﬁﬁ%*ﬁ#’i"ﬁ%&% ﬁmq%* 4{@%1% 'ﬁ-;i
N Name of Test Standard requirement or The Test R It c lusi R K
B - Clause Number of Standard est hesu onclusion emar
B KT JaR ADE R it SR mbRT)
ST/SG/AC. 10/11/Rev. 5/Amend. 1kAmend. 2 | D) B4 27
1 0 HERUL gﬂg)gggtl 11/Rev. 5/Amend. 1&Amen ?“m?“l . N
: oy R S See Appendix 1 &) /
Altitude UN Manual of Tests and Criteria Section Pagceil
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend, 2 38, 3 251
Test T.1
ljﬁ_eam OET T TR, WA
: FHD ST/SG/AC, 10/11/Rev, 5/Amend. 1&Amend. 2 | WLH % 2
2 M 38.3 Wi 1.2 See Appendix 2 i /
Thermal test UN Manual of Tests and Criteria Section Passeil
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 ol
Test T.2
H};ﬁtﬂ CET LR R DERRRT R
2 T-Htd ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | I B2 3
3 ; ﬁdlﬂl 8.3 W T.3 e e See Appendix 3 it /
Vibration UN Manual of Tests and Criteria Section Passad
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 =LA
Test T.3
W (KT LRADEmATE T RG]
wist T ST/SG/AC. 10/11/Rev. 5/Anend. LeAnend. 2 | WLH 4
4 38.3 WK T. 4 R See Appendix 4 T /
Shock UN Manual of Tests and Criteria Section Pasdad
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38.3 o
Test T.4
BEE Tl iadamemi R A
N T) ST/SG/AC. 10/11/Rev, 5/Amend. 1&Amend. 2| W 5
5 i 48.3 s L5 . ) See Appendix 5 ik /
External short [uN Manual of Tests and Criteria Section Passed
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 gant
Test T.5
Bl (AT el R DEmmEEu R
HEE Tty ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2 | WELE 6
6 38.3 R .6 = See Appendix 6 ok /
Crush UN Manual of Tests and Criteria Section Passed
ST/SG/AC, 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3 R
Test T.6
HAN (KT RDE R R
b FAtd ST/SG/AC, 10/11/Rev. 5/ Amend. 1&Amend. 2 | WLEke 7
VA FIWE p
7 KT 38.3 B4 T.7 o _ See Appendix 7 it /
Overcharge UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3 Z
Test T.7
Be ()’E'T'fé‘.ﬂl&@!i‘émﬂ?ﬂii'ﬁ FEE AP HETR
ggﬁfﬁumlﬂ I.T-}ﬁ.i)‘ST/SG;':\(f. 10/11/Rev. 3/Amend. 1&Amend, 2 w‘ﬁﬁ*;‘k 8 , .
8 : 38. 3 L 7.8 i 3 See Appendix 8 =] /
Forced discharge [N Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3 i
Test T.8
R B A HBER Y 17°C-21°C  ARBERE : /%
Test Enviranment Ambient temperature:17°C-21°C;Ambient humidity:/%
Condition
BAA A p
Test ltem
A QRBHA - o =
Subcontracted Test DOLERE . / Ll y
Condition Subcontracted | Name Post Code
Laboratory ik / W, f
Address Tel

i 1Y N

G
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A% 1 RMFA LM | REH
No. Name of Test Items Altitude simulation
2 F 2k A KA Before RE /G After FERE | #a b m | L
$5 Sample Status RE I S ¥ FF 3% /E | Mass Loss | Residual |3%
Sample Mass OCv Mass OoCV OCV  |Other
No. /g NV /g Y% 1% % Event
001 | ecrcisil | 39.0104 | 4.37 | 39.0103 [ 4.37 0.00 | 100.00 | o
002 | qeirae=nm . | 38,0380 | 4,36 |essi9sis | 458 0.00 | 100.00 | ©
003 | oeorafl | 38.8306 | 4.35 [ 38.8290 [ 4.3 0.00 | 100.00 | o
004 | joeroeaf® o1 39.1060 | 4.36 | 39.1045 | 4.3 0,00 | 99.77 | o
005 | overodRit o] 39.0316 | 4.35 | 39.0303 | 4.3 0.00 | 100.00 | ©
006 | oyecrcm®Aiil | 38.9288 | 4.36 | 38.9276 | 4.36 0.00 | 100.00 | ©
007 | ek | ss.8521 | 4.36 | 38.8519 [ 4.35 0.00 | 99.77 | o
008 | oeciciiil o] 39.0924 | 4.36 | 39.0912 [ 4.3 0.00 | 99.77 | o
000 | qoiicke 8 | seeeee | 496 |ississis,| w3 0.00 | 100,00 | o
010 e e 38.8428 | 4.36 | 38.8413 | 4.36 0.00 | 100.00 | ©

1CYC Fully charged

AR 2

This space intentionally

left blank

&ix: L/ V-H4A DR R-E F-RK 0-Lh. AR, AR, LKE. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

et A,

-
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A% 9 AR A E 4 AR BLURES
No. Name of Test Items Thermal test
#a |  Hans [N bee BRI Aer | gk 4140 ] st
3’551‘%" Sample Status }ﬁi- Tk E }Ei— FFE&W, /& | Mass Loss| Residual m%
Sample Mass ocv Mass oCcVv OCV  |Other
No. /g 1A% /g IAY % 1% Event
001 | jqercmesn o 139.0103 | 4.37 | 39.0089 [ 4.3 0.00 | 99.54 | o
002 | eGuEAm o 389315 | 4.36 | 38.9302 | 4.3 0.00 | 99.77 | o
003 | geroumsw o | 38.8200 | 4.35 | 38.8285 | 4.34 0.00 | 99.77 | o
004 | qaemast [ 39.1045 | 4.35 | 39.1012 | 4.33 0.00 | 99.54 | o
005 | joercs®%l o 139.0303 | 4.35 | 39.0395 [ .33 0.00 | 99.54 | o
006 | qiicidsi | 38.0276 | 4.36 | 38.9260 | 4.34 0.00 | 99.51 | o
007 | eirormast | 38.8519 | 4.35 | 38.8511 | 4.33 0.00 | 99.54 | o
008 | iCioEERe | 39.0012 | 4.35 | 39.0908 |  4.33 0.00 | 99.54 | o
009 | |eoresth | 38.8815 | 4.36 [ 38.8808 | 4.35 0.00 | 99.77 | o
010 | yromaxi o [38.8413 | 4.36 | 38.8409 | 4.3 0.00 | 99.77 | o
I F 25 = This spa;i:!f‘-i “[,L;::]L;;j onally
Hix: LR V-RA D-fR4R R-3H F-R K -k, kA, LK. LRE. REX.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/11
A5 3 AR B LA | &
No. Name of Test Items Vibration
e k. 1 .
#ugp *-‘f'naﬂ;lkf& ¥y 7 Before ut!ﬁ‘}é‘ After }Ei_#ﬁk #'«I‘%@& ;L‘f&
Y5 Sample Status RE Fd k| R¥E &, /E | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv oCcv Other
No. J'I[g AYS J'rg A% 1% % Event
001 | iemesn = [39.0089| 4.35 | 39.0096 | 4.35 0.00 | 100.00 | o©
002 | ekl o [38.9302| 4.35 [ 38.9308 [ 4.35 0.00 | 100.00 | o
003 | ecrEAl . [38.8285| 4.3¢ | 38.8289 | 4.34 0.00 | 100.00 | o
004 | ecmBRE o [39.1042] 433 [ 39.1045 [ 4.33 0.00 | 100.00 | o
005 | joevcrdsl o [39.0395]| 4.33 [ 39.0399 | 4.33 0.00 | 100.00 | o
006 | yeraft o |38.9269| 4.30 |38.9273 | 4.34 0.00 | 100.00 [ o
007 | llEasi 388511 | 4.33 | 38.8515 | 4.33 0.00 | 100.00 | o
008 | |ipcrasd o 139.0908| 4.33 [ 39.0914 [ 4.33 0.00 | 100.00 | o©
009 | jmitoe-Ae . | 38.8808| 485 | 388816 |, 435 0.00 | 100.00 | o
010 | picicmihit . |38.8409| 4.35 | 38.8416 | 4.35 0.00 | 100.00 | o
QL_]".?}-_’:ETMS spﬂ]‘:};i r:Jt;;:]tkiU:mi ly
Hiz: L-#H V- D-M#R R-A F-K 0-A#ih. RhA. A, LHE. LXK,

h - N o |

f =
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1ICYC Fully charged

6/11
A5 HRA B %A phity
No. 4 Name of Test Items Shock
o R RIEWT Before R G After FEME | #awE | st
gg,-%- S 1 Stﬁ: . }ﬁ'i- 'ﬁ'ﬂg"‘ba&x }ﬁi FF3&@, )& | Mass Loss | Residual ﬂLi
Sanipth TRpIDeESs Mass ocv | Mass ocv OCV | Other
No. /g A% /g v % % Event
001 | iCiGEaRt ot 39 0096 | 4.35 [ 39.0094 | 4.35 0.00 | 100.00 | o
002 | oA | 38938 | 4.35 |38.9309 | 4.35 0.00 | 100.00 | o
003 | joicdfl | 38.8289| 4.30 | 38.8288 | 4.34 0.00 | 100.00 | o
004 | ookl | 39.1045 | 4.33 | 39.1046 | 4.33 0. 00 100.00 | ©
005 | oycm®RM | 39.0399| 4.33 | 39.0398 | 4.33 0.00 | 100.00 | ©
006 | iiicresl | 3s0273| 4.3¢ | 38.9205 | 4.34 0.00 | 100.00 | o
007 | oyercidfil | 3s.8515| 4.33 | 38.8516 [ 4.33 0.00 | 100.00 | o
008 | eiCiiaRl | 39,0914 | 4.33 | 39.0015 | 4.33 0.00 | 100.00 | o
009 | sl | 388815 4.35 | 38.8817 [ 4.35 0.00 | 100.00 | o
010 jolats R 38.8416 | 4.35 | 38.8415 | 4.35 0. 00 100.00 | o

This space intentionally

left blank

Bk L-h V-ilA D-MAR R-E F-RK 0-Rih. RkhA. LMK, RRE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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= ) RMAA LA | SEs

No. Name of Test Items External short circuit
e H R Mo i it
Sample No. Sample Status ’ C Other Event

001 Icul,(:f,ﬁ:l\ ﬁlll;,u 96. 1 0

002 I(,\(ICI\ETLI':I\{;?.}HI 96. 2 0

003 IC&LI(':&TT?{;TMA 56.0 0

004 IC&é(:th?fﬁl}:glll 96.0 0

005 ]C‘I{l(l\(l:lﬁ?lfﬁl}llglﬂ 99.8 0

006 métrf.ﬁffﬁl.%w 95.7 0

007 IC&:LI\ﬁﬁ?(f}r‘aiEpui 55.9 0

008 1cyé{:|\;ﬁﬁ?§:£m{ 99.9 0

009 LCHC Fally ehatgod 5.6 0

wrperopr

010 ICY(l:LI\-'tTT;«I{E:Egun{ 85.8 0

B4R This space intentionally left

blank

&ix: D-fRiR R-BRE F-RXK 0-RMKR. TARK. LHE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

‘S Tvl |
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A% 6 BRAR LA | HE
No. Name of Test Items Crush
Wt s HaRA issidassskan FRL

Max. External Temperature

Sample No. Sample Status /C Other Event
1CYC 50%7¢it 20
011 1CYC 50% Capacity 20.4 0
F 1CYC a0%% it
)
012 1CYC 50% Capacity 19.9 0
) 1CYC 50%7A¢ it Hh ¢
013 1CYC 50% Capacity 20.2 0
1CYC 50%%ht
014 1CYC 50% Capacity 20. 0 0
015 1CYC 50%¢it 19.8 5

1CYC 50% Capacity

LF2A

This space intentionally left
blank

Bk D-MAR F-R2 KO-k, AALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

A
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AR B 4 AR

M

No. Name of Test Items Overcharge
M5 HRE A S
Sample No. Sample Status Other Event

" 1CYCHE4 Tl
016 1CYC Fully charged 0
. ICYCHEAFE L
017 ICYC Fully charged o
1CYC5E4s 7/
018 1CYC Fully charged 0
1ICYCy 4 Fall
g (0]
019 1CYC Fully charged
¢ S50CYCHEAFEH
020 50CYC Fully charged 0
i 50CYCHEETH
021 50CYC Fully charged Y
‘ 50CYCHEA TR 0
022 50CYC Fully charged
’ 50CYCSE4 Ty

023 50CYC Fully charged 0

PR This space intentionally lelt blank

#&ix: D-fRIR F-A2K O-AMik. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

R~ \ LY 4

"/

-
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A5 8 AR B L AR SRR
No. Name of Test Items Forced discharge
**‘ﬂuﬂg%% *;nuﬂ:&é ﬁ‘&bmg
Sample No. Sample Status Other Event
) 1CYCHEAT T L
024 ICYC Fully discharged 0
p— 1CYCHE4sTi
025 ICYC Fully discharged 0
. 1CYCSE AT L
026 ICYC Fully discharged 0
. ICYCSEAS T HL
027 1CYC Fully discharged )
. 1CYCSE AT L
028 1CYC Fully discharged 0
' 1CYCHEAS T
029 1CYC Fully discharged 0o
) 1CYCSEATTH L
030 1CYC Fully discharged 0
‘ ICYCHEASTHL L
031 1CYC Fully discharged 0
’ 1CYCHE AT L
032 1CYC Fully discharged 9]
e ICYCHEASTBHL
033 ICYC Fully discharged 0
) 50CYCIEA T
034 50CYC Fully discharged 0
o 50CYCHEA R
035 50CYC Fully discharged o
oo 50CYCHE AT
036 50CYC Fully discharged o
, H0CYCHEATI
037 50CYC Fully discharged 0
) 50CYCHEAT T
038 50CYC Fully discharged 0
) 50CYCHEA T
039 50CYC Fully discharged 0
50CYCoEA iy
040 50CYC Fully discharged 0
H0CYCHE AT
041 50CYC Fully discharged 0
= 50CYCHEA T HL
042 50CYC Fully discharged 0
_ H0CYCHERTHL L
043 50CYC Fully discharged 0

Hix: D-FEAK F-A2 K 0-FMfIR. LAZK.

Note: D-Disassembly I-Fire O-No Disassembly & No Fire.

O] Wi

A

-
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R rill eq‘l Fﬁ;]-,g i .'E."--;': s ,
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Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



